EIREIXEREREN

High Speed Direct Drive OverLock Sewing Machine

TR
Parts Book

1. AR AR RIEE 122022 £ 3B R I ELEREIRY,
2. EEHREREN, HASBITE.
3. AR BRI B FRRE AR .

1.This list was prepared based on information available in March 2022.
2.Reserve the right to change in design without prior notice.
3.Parts supplied as complete assemblies are circled by a dotted line.



1 #L5E4ME ZR 4> /Machine frame mechanism




1 #1554 E 2R 4> /Machine frame mechanism

FS| AEHS - - #&E (Number) | &3
No.]| Part No. gﬁ-' Descrlptlon Threif;ﬁread Fou%read Five_:]—itfgfead Remark
1 1140910101| #17% Machine frame unit 1 1 1
2 4547 | A7NAMIREEREIM6x0.75 L=5| Screw M6x0.75 L=5 1 1 1
3 7062 | FHEEHESL(E)IEETM3 L=6 Screw M3 L=6 2 2 2
4 | 202875 | FHE®3.3x06.7x0.8 Washer 3 3 3
5 |120010004| IFE&R Observation mirror 1 1 1
6 | 240301 | BGhEEE spring 1 1 1
7 1120010116| #FEREZR Goggles stents 1 1 1
8 210307 | IR ®6.9x®10.5%0.5 The wava washer 2 2 2
9 7066 IMAIMRETD6 H3 M4 L=3.5 Shoulder screw D6 H3 M4 L=3.5 1 1 1
10 |120010112| LEDRSEER LED light emitting panel 1 1 1
11 [120010114| LEDRSERE LED light emitting panel cover 1 1 1
12 | 270047 | HSLSZHEEET Bed pin screw 4 4 4
13 404130002 BEXEDP16*H4 oil seal ®16*H4 2 2 2
14 404130003 | BAZEP18*H4 oil seal ®18*H4 1 1 1
15 | 7021A | TBAEELBEMA =12 | Screw M4 L=12 13 3 | 13
16 |120910110] AR panel 1 1 ]
17 140010002 | EAREZEE Panel gasket 1 1 1
18 7010 | FAEEHESARETMS L=6 Screw M3 L=6 3 3 3
19 [109010113| ESCRREMH Glazing eye box components 1 1 1 |BamsE
20 | 109010167 | LEDHLKT4E4 LED lamp 1 1 1 FAEIRA
21 | 209687 | /=R Rear plate 1 1 1
22 7020A | TEFHEFHERSLIEETMA L=10 Screw M4 L=10 6 6 6
23 [140010001| = EEHEZIE Left upper cover gasket 1 1 1
24 7084 | 7NFAELFHEIRETMA L=8 Screw M4 L=8 5 5 5
25 |140010012| = L& The upper cover 1 1 1
26 | 2755400 | BERZED19*H8 oil seal ®19*H8 1 1 1
27 |601010001| BRIKED23*H6 oil seal ®23*H6 1 1 1
28 |109010164| FEELER Wire clamp 1 1 1
29 7018A | TFEFFERLIZEIMA L=7 Screw M4 L=7 7 7 7
30 |101010013| ;HERGHE oil window o-rings 1 1 1
31 101010012 ;& oil window 1 1 1
32 109010511 3£t Thread Guide 1 1 1
33 7017A | TAEFERLIEEIMA L=5 Screw M4 L=5 10 10 10
34 109010201 £& on the cover 1 1 1
35 1109010203| L&EHHE oil seal 1 1 1
36 |109010155| PI7<AEIESAZETMS L=22 Screw M5 L=22 4 4 4
37 1140020031 £EsE4E—REEERE Electric cabinet 1 1 1 |EoeEm
38 |401070176| RIGEMIEAE—REBITE Right front cover asm. 1 1 1 FEIRA
39 |402020047| BLSHE Tybe plate 1 1 1
40 |401040041| #0%] rivet 2 2 >
41 (109010104 T4 Crossed the line 1 1 1
42 | 210044 | BIERMES Front cover lock tongue 1 1 1
43 404130004 BRIKZEP19*H4 oil seal ®19*H4 1 1 1
44 1101010016| BIEHR front shroud 1 1 1
45 7082 | FHEREFSARETMA L=8 Screw M4 L=8 3 3 3
46 |140010019| FTIZRHEHR Coverplate 1 1 1
47 | 270049 | LEEMIESRAMR limit plate 1 1 1
48 7180 | FHEEHESAZETMS.5 L=4 Screw M35 L=4 1 1 1
49 | 270017 | Il WRIAERAAR limit plate 1 1 1
50 |109010218| Bl JiR Right front cover 1 1 1
51 | 219515 | Bk hinge 1 1 1
52 | 270018 | Bl JAREFPRAMR limit plate 1 1 1
53 | 240043 | X5 Hinge pin 1 1 1
54 4543 A A MR EEIREIM4 L=4 Screw M4 L=4 2 2 2
55 | 140010020 BIEHREMR Left front cover 1 1 1
56 | 140010021 BIZEARER Left front cover 0 0 0
57 | 7019A | THEFHERIIZETMA L=8 Screw M4 L=8 4 4 4
58 | 20808004 | Br5F Display 1 1 1




2% ER4y/Cover and trimming mechanism

=
Bl
73

QHEANER

%TH

Parts for AT

EREE

Parts for normal

=B

Parts for normal

HETH




2 HEEH B RBIZ%E4/Cover and trimming mechanism
2| NEHEE - #& (Number :
rﬁ_;’__ é\aﬂﬁg—. B Description %ﬁ ( = ‘)ﬁﬁ R?;rgrk
Three-thread|Four-thread |Five-thread
1 4543 ABMiGEEIRETM4 L=4 Screw M4 L=4 1 1 1
2 140010022 4284 Cloth plate 1 1 1
3 7041 FHE&TSKIRETM3 L=6 Screw M3 L=6 2 2 2
4 | 240305-3 | HER (5) cushioning (thick) 1 1 1
5 |101010017| EEEF=HER cushioning 1 1 1
6 |107010216| 2B =% Side cover 1 1 1
7 1404450019| FHEREFLIZETSMI/64%x40 L=13 | Screw SM9/64x40 L=13 3 3 3
8 270048 | EEMIZER{UIR The limit board 1 1 1
9 7008 | FHEEAELIBEIM3 L=35 Screw M3 L=35 1 1 1
10 |401020040| BEENBILLRLEARE Magnet seat 1 1 1
11 7018A | TFHEFHERSLIZEIMA L=7 Screw M4 L=7 1 1 1
12 1109010228 Ty ¢EHRAEH Lower light eye assembly 1 1 1
13 - FREHR Sensor 1 1 1
14 - BIYERR Sensor 1 1 1
15 |403010032| #&4r/J4E Air suction knife device 1 1 1
16 - BULRIEMT Link 1 1 1
17 - Rk Fabric panel 1 1 1
18 - A7 AEESLIRETMA L=9 Screw M4 L=9 1 1 1
19 - BUZRIEIT Pin 1 1 1
20 |109011154| FEMIE/RLEESTZE Hoare mounting bracket 1 1 1
21 |109011167| #Ekd5x3 magnet ®5x3 1 1 1
22 |140010023| 4£54H Cloth plate 1 1 1
23 | 104040009 Mk 7IE side draught knife 1 1 1
24 - M7SAEESLIZETMG L=14 Screw M6 L=14 2 2 2
25 - MR T &%5es7 28 side draught knife ounting bracket 1 1 1
26 - B sliding block 1 1 1
27 - FFERESLIZ5TSM11/64-40 L=8 | Screw SM11/64-40 L=8 > > >
28 - FHEEESLIZETMA L=5 Screw M4 L=5 2 2 2
29 - k7] side draught knife 1 1 1
30 - R Cloth plate fishplate bar 1 1 1
31 270019 | #H#EHR Fabric panel 1 1 1
32 7017A | TEAEBFHEESIZEIMA L=5 Screw M4 L=5 2 2 2
33 109010155 R7~AEESLIRETMS L=22 Screw M5 L=22 2 2 2
34 [401020006| BZSHET The shear line cylinder 1 1 1
35 |404430001| AARERLIEETMG L=12 Screw M6 L=12 > > >
36 |109011129| BIEIK=NEE hook 1 1 1
37 | 109011124 SahEEREEL(M5$H6) corner joint 2 2 2
38 |401020038| BiESELEIRERE Shear line barre1 holder 1 1 1
39 [401020011| B 4EBLLERRLsLLA Electromagnet assembly 1 1 1
40 - BULL R ERER(F Electromagnet assembly 1 1 1
41 - BULREB R PR 58 Electromagnet support 1 1 1
42 - SEMEEAEIMA spring washer M4 2 2 2
43 - A7 AEESLIZETMGE L=12 Screw M6 L=12 2 2 2
44 1109011153| EREH (EHZE2FFX) Hall component 1 1 1
45 | 40420001 | B D3.6xD10.6x1.1 Washer 1 1 1
46 4573 | W7NAEELEETMA L=5 Screw M4 L=5 2 2 2




3 5T £ER 4y /Miscellaneous covers mechanism

Parts for five-thread




3 3E £ R4y /Miscellaneous covers mechanism

FS| REHS R Description %—ZE (Number) BT

No. | Part No. %ﬂ_' p Threg-fhread Fouﬁ?ead Fiveﬁfgfead Rema I"k
1 |105010010| A IcEL2R4A4(3) White wire clamp assembly(yellow) 1 1 1
2 1105010008 | A EaFLLza4E4+(15) White wire clamp assembly(blue)| 1 1 1
3 105010009 | HEaE84R4(2T) White wire clamp assembly(red) 1 2 2
4 4009 |FHEEFFLIBEISM11/64%x40 L=7 | Screw SM11/64x40 L=7 1 0 0
5 2750220 |19 Thread guide 0 0 1
6 275052 |1d%k Thread guide 0 0 1
7 2750280 [i9% Thread guide 0 0 1 55
8 2750570 [id%% Thread guide 0 0 1 =
9 (404450007 | FFEEFELEEISMT11/64%x40 L=9 | Screw SMT11/64x40 [=9 2 2 2
10 |109010015|Hkka Pick line hook 0 0 1 E
11 [109010016|Ht&a Pick Tine hook 0 0 1 =5
12 200098 |[FEED4.6xDPT0xT.5 Washer 0 0 1
13 | 275037 |FIZ&REEIRAE spring 0 0 1
14 [101010031|1d%% Thread guide 0 0 1
15 | 2750240 [1d%% Thread guide 0 0 1
16 | 7017A |TFEFERLEEIMA L=5 Screw M4 [=5 0 0 3
17 275026 |[IZZR Thread guide shelf 0 0 1
18 275503 | CEEHEHE Silicone oil box oil wool 1 1 1
19 | 2755010 |LFEHE= Silicone oil box cover 1 1 1
20 2755020 |HlEH&EN28tRE2ER Machine needle cooler cotton press frame 1 1 1
21 1109010003 |14 Thread guide 1 1 1
22 [101010018| A= On the right side of the threading 1 1 1
23 |101010019| =& On the left side of the thread 1 1 2
24 (140010027 WS % Double curved thread guide 1 1 1
25 [101010020|i3%kHR Aline board 1 1 1
26 101010021 | =HRid% Three holes thread guide 1 1 1
27 101010022 | Z&=EHR Line gauge board 1 1 1
28 404210007 |FHE3.7xD8.8x0.8 Washer 2 2 2
29 |404450015 | FFHEEFLIZETSM1/8x44 L=3.5 |Screw SM1/8x44 L=3.5 2 2 2
30 7082 |FHEEWELIRETMA L=8 Screw M4 L=8 2 2 2
31 275015 [ig%&2ZR Thread guide shelf 1 1 0
32 4543  |RAABMEEEIREIMA L=4 Screw M4 L=4 1 1 2
33 | 275013A0 |[F% Thread guide 1 0 0
34 275013 [T% Thread guide 0 1 0
35 | 2750180 |#lEtikezR Machine needle thread take-up frame 1 0 0
36 | 275018A0 |1IT% Thread guide 0 1 0
37 | 275016 |Hk&&a Pick Tine hook 1 0 0
38 | 275017 |Hk&a Pick Tine hook 0 1 0
39 7009 |FEERELEZREIM3 =45 Screw M3 [=45 2 2 2
40 | 275031 [IZ%E Thread Guide 0 0 1
41 206115 |REVMERFLD7.5%5 Holder ®7.5x5 0 0 3
42 1109010152|134E Thread Guide 0 0 1
43 | 7018A | TErTBasLizsIMA (=7 Screw M4 L=7 0 0 >
44 (101010023 | BEIRE Nut 0 0 1
45 1101010024 A% Spring 0 0 1
46 101010025 k%~ Thread clamp piece 0 0 2
47 1101010026 | VEELZE Regulating stud 0 0 1
48 101010027 | FKLkes<Z8 Wire holder 0 0 1
49 [404510005|7<ABIREFSM11/64x40 Nut SM11/64x40 0 0 1
50 |404450011| FHERESLIRETSMI/64 x40 L=7.5| Screw sM9/64 x40 L=7.5 0 0 1
51 |[101010028| 54kt Wire plate 0 0 1
52 7066  |3HA425TD6 H3 M4 L=3.5 Shoulder screw D6 H3 M4 L=3.5 0 0 1
53 210307 |EFBEFE®6.9x®10.5%0.5 The wava washer 0 0 2
54 |[101010029 | 5555428 Chain wire bent wire rack 0 0 1
55 |101010030| $EESBEH SR Chain wire bent wire rack 0 0 2
56 |404450017 | FFERFFESLIRETSM3/32x56 L=3.5|Screw SM3/32x56 L=3.5 0 0 2
57 4554 | AAAMimEEIREIM3 L=3 Screw M3 L=3 0 0 2
58 |101010099|¥T%ki™&S Looper thread takeup 0 0 1
59 | 275021 [i9&ZE Thread guide shelf 0 0 1
60 |404450008| FFEEIFELIEETSM11/64 x40 L=8 |Screw SM11/64x40 L=8 1 1 1
61 7019A | TFREFERLEIIMA =8 Screw M31=3 1 1 1
62 277888 |15k oil baffle plate 1 1 1




4 = 4hER4Y /Crankshaft drive mechanism




4 =R 4> /Crankshaft drive mechanism

2| NS _ #2 (Number :
: . Three-thread |Four-thread |Five-thread

1 |404430016| R7<AEELIZETSM15/64x28 L=15 | Screw SM15/64x28 L=15 4 4 3
2 |101010032| £ FHAIA Lever crank 1 1 1
3 [101010033| £HTHIEE Lever crank Pin 1 1 1
4 |140010015| _EJJZE4HERHE crank 1 1 1
5 2193 75ASLEEETSM11/64%x40 L=8 Screw SM11/64x40 L=8 1 1 1
6 |101010034| _ETJZR4HAHHHE crank Pin 1 1 1
7 101010035 I3 ZmiiH Thread camshaft 0 0 1
8 209609 | iz bearing end plate 0 0 1
9 7043 | FHESKIEEIMA L=7 Screw M4 L=7 0 0 2
10 7020A | TFREFERSLIRETMA L=10 Screw M4 L=10 0 0 1
11 7019A | TFREFFERLIZETMA L=8 Screw M4 L=8 3 3 0
12 209608 | iHFimes bearing end plate 1 1 0
13 240340 | OZUE40x%2 O ring 40x2 1 1 1
14 404710004 ;RiZEK4H#6200RZ Deep groove ball bearing 6200RZ 1 1 1
15 | 140010007 | FiHER The spindle sleeve 1 1 1
16 |101010100| FFE/NESLIBETSM7/32%x32L=7 | Screw SM7/32x32 L=7 1 1 1
17 404710003 | FAEKE4H#6203RZ Deep groove ball bearing 6203RZ 2 2 2
18 |404440005| A7 NAEEIRETSM11/64%40 L=5 | Screw SM11/64x40 L=5 3 3 3
19 101010036/ 4&FF worm 1 1 1
20 |140010008| fER dottle pin 1 1 1
21 | 240335 | FLFR#ERE40 Ring 1 1 1
22 404430017 H/SAEIESLIZETSM1/4%x40 L=8 | Screw sM11/64x40 L=5 0 0 2
23 2123300100 Fo7=EEH Direct drive moter 1 1 1
24 | WO03002 |iEm8H Washer 4 4 4
25 |114S13001| #8$TM5x% 25 Screw 4 4 4
26 | 21203004 | FHH5E Sleeve 1 1 1
27 1930000154| F& Hand Wheel 1 1 1
28 | W02004 |#& Washer 1 1 1
29 [207S13003| 125TM6x25 Screw 1 1 1
30 | 20153005 | FEBHLERET SCREW 2 7 7
31 | 20703005 | EBHLER motor cover 1 1 1
32 |404430009| A7~BEIFLIRETMG6 L=80 Screw M6 L=80 1 1 1
33 [107010015| F4# principal axis 1 1 1
34 |140010006| $HHEMFH Needle rod connecting rod assembly 1 1 1
35 101010006 LJJZEMAH Upper tool connecting rod assembly 1 1 1
36 |101010008| FEEHEITAE Lower bending needle assembly 1 1 0
37 101010011 FEEHEFH Lower bending needle assembly 0 0 1
38 |101010007| EZ=5HEMA Upper bending needle assembly 1 1 1
39 FHTER Need1e bar connecting rod 1 1 1
40 TR Upper tool rest shaft connecting rod 1 1 1
41 TEHER Curved needle connecting rod 2 2 2
42 TEhEITEZR Swing frame of bent link rod p) 2 2
43 L EEHERNRAE The bent needle swings the crank 1 1 1
44 TEEHER The bent needle swings the crank 1 1 0
45 TEEHEHIR Bend down the needle and swing the crank 0 0 1
46 9257 Screw 12 12 12
47 1257 Screw 2 2 2
48

49

50

51

52

53

54

55

56

Ul
~




5 $H#FER 4> /Needle drive mechanism




5 47284 /Needle drive mechanism

FS| ~atsS i Description 555_12% (Number) | st

No. | Part No. %fh p Thre;’fread Fou%ead Five%k%ead Remark
1 1109010505 | FFO4EIES split washer 8 1 1 1
2 208235 |fAEEP12.1xP16x0.3 copper backing ®12.1x®16x0.3 1 1 1
3 1109010507 | ERP12xD17x21 sleeve ®12xP17x21 1 1 1
4 4554 | AAMimEEIREIM3 L=3 Screw M3 L=3 3 4 4
5 240308 | EiHEHEIP12xP18%6.5 check ring ®12x®18x6.5 1 1 1
6 |140010014| E3@ Shaft 1 ] 3
7 [109010515|EFP12xP17x33 sleeve ®12x®PT17x33 1 1 1
8 7150 7~AESLEETM6%0.75 L=12 screw M6x0.75 L=12 1 1 1
9 201022 [OEIET11.5x15 Oring 2 2 2
10 4538 |AANAMRZEEEIMA L=6 Screw M4 L=6 1 1 1
11 [101010037| MEHEE Lower silicone oil cartridge cover type 1 1 1
12 [404900001[;HEP5x D7 Tubing P5x®7 1 1 1
13 | 202199 [HEXE oil pipe clamp i 1 i
14 [109010519|FFEHLL Wool oil line 1 1 1
15 [101010038| FFEHE The silicone oil box 1 1 1
16 |404450007 | FHEERELIZEISMT1/64%40 L=9 | Screw SMT1/64x40 L=9 1 1 1
17 | 202175 [iEZ% Wool oil line 1 1 1
18 271009 |ETFTHHE] Needle bar shaft fixed 1 1 1
19 7035 Screw M3 =6 1 1 1
20 | 2750110 pressing plate 1 1 0
21 | 2750120 |k&H Thread clamp piece 1 1 0
22 | 240326 |5 spring 1 1 0
23 7163 AMEETD3 H3.5 M2 L=3 Shoulder screw D3 H3.5 M2 L=3 1 1 0
24 - HEE needle 1 2 >
25 | SM251 |FrESLiEEIM2 (=3 Screw M2 L=3 1 1 1
26 | 800-005 |ty Needle holder 1 0 0
27 [277022-92 |t Needle holder 0 1 0
28 | 277027 |%t& Needle holder 0 0 1 EE
29 | 277029 |¥th Needle holder 0 0 1 =
30 | 275019A0 |1d%% Thread guide 1 0 0
31 | 275019B |14 Thread guide 0 1 0
32 | 275030A |id% Thread guide 0 0 1
33 - EiR Needle plate 1 1 1
34 YP194  [ETiREE Bracket 1 1 1
35 | 240305-2 |E=H cushion 2 2 2
36 7020A | TFREFHERSLIEETMA L=10 Screw M4 L=10 2 2 0
37 7019A | TFEFEELIREIMA L=8 Screw M4 L=8 0 0 2
38 7009 |FAEEIELIZEEIM3 L=4.5 Screw M3 =45 0 0 )
39 7170 | FHEFERLEEIMA =6 Screw M4 L=6 2 2 2
40 7019A |[TEFEESLEEIM4A [=8 Screw M4 =8 pi ) p)
41 | 140010003 | EHRBIELR Bracket(Front) 1 1 1
42 | 277008 |BUSEZRIPET Needle guard (Front) 1 1 1
43 | 277005 |BUPYZRIFE Needle guard(Back) 1 1 1
44 140010016 BIPEHER Bracket(Front) 1 1 1
45 7020A | +FEFHERSLIZEIMA L=10 Screw M4 L=10 1 1 1
46 | 271013 |#E88 Bracket 1 1 1
47 | 277006 |[SSELZRIPE Needle guard (Back) 1 1 1
48 | 277007 |BURZeirEt Needle guard 1 1 1
49 7086 |FHERIELIREIMA L=7 Screw M4 L=7 1 1 1
50 |109010017 |HEHSE0HE Machine needle cooling oil wool 1 1 1
51 109010018 | HEHSEDHHE Machine needle cooling oil wool 1 1 1
52 |109010019|#EHSENHIRELE Machine needle cooling linoleum rack 1 1 1
53 |109010020| HEHSENHIRER Machine needle cooling linoleum rack 1 1 1
54 |109010512| §H+FERfRLAELE Needle bar crank assembly 1 1 1
55 - FRiRE Pin 1 1 1
56 - AT HRIR Needle bar crank 1 1 1
57 - EHHF Needle bar 1 1 1
58 - HE Bushing 1 1 1
59 [109010021|sHFERLHE Felt 1 1 1
60 |109010022| EHTERLHIEIINS Grease seal 1 1 1
61 | 109010558 |5 &R Felt 1 1 1

[e)]
)]




Z%HER 4> /Looper drive mechanism

A& —E=E

Parts for Five-thread




6.254t #8453 /Looper drive mechanism

FE| ATHe ot 2 (Number) | &+
No. | Part No. %w Descrlptlon Threi’fhread Fou%ead Fiveiifréead Remark
1 1101010039| EF®P12xD18x22 Sleeve ®12xP18%x22 1 1 1
2 101010040| fgd12xP18x6.5 dottle pin ®12x®18x6.5 1 1 1
3 101010041 EFP12xP17x24 sleeve ®12xP17x24 1 1 1
4 (101010042 | &5t Curved needle shaft 1 1 1
5 |404210008| SEEEP4.5xD16.5%1.5 Washer 2 2 2
6 | 303067 |HEHEMS Spring washer M5 2 2 2
7 2193 | 7NASKIEETSM11/64 x40 L=8 Screw SM11/64x40 L=8 2 2 3
8 (101010043 FEEH4H Curved needle shaft 1 1 0
9 (101010044 ERP10xP15x24 sleeve ®10xD15x24 1 1 1
10 [101010045| fRED10xD16%x6.8 dottle pin ®10xD16x6.8 1 1 0
11 (101010046 ERFDP10xD16x19 sleeve ®10xD16x19 1 1 1
12 210586 | BFEZHBDP10xD19%x4 Lip seal ring ®10x®19x4 1 1 2
13 [101010047| E=%t+ Upper looper 1 1 1
14 404470002 | 7<f3LiBETSM15/64x28 L=15 | Screw SM15/64x28 L=15 1 1 1
15 |404210002| FEEEP6xP10.9%1.1 Washer 2 2 3
16 |404450014| FrEEHELIZETSMI/64x40 L=6 | Screw sM9/64x40 L=6 1 1 1
17 |404120002| B.ZEEO12xD21x4 Lip seal ring ®12x®21x4 1 1 1
18 [101010048| IP£t Needle guard 1 1 1
19 |101010049| FZ&%t+ Lower looper 1 1 1
20 |404470003| 7~FASLFFEREETSM9/64 x40 L=8.5| Screw SM9/64x40 L=8.5 1 1 1
21 1175-3 | FHEREELIEETSMI/64 x40 L=10 | Screw sM9/64x40 L=10 1 1 1
22 |101010050| FE&5Hd4: Thread guide 1 1 1
23 [101010051| ~&5t28 The curved needle holder 1 1 1
24 404470001 7~ALIZETSM15/64%x28 L=12 Screw SM15/64x28 L=12 1 1 2
25 101010052/ &%t Curved needle chain line 0 0 1
26 404450011 | FFE&EEELIRETSM9/64 x40 L=7.5{ Screw sM9/64x40 L=7.5 0 0 3
27 1101010053 | L EPRAAR The limit board 0 0 1
28 [404450016| FEREIESLIRETSM3/32%x56 L=6 | Screw sM3/32x56 L=6 0 0 1
29 101010054 S5 HEITHH Pin 0 0 2
30 |404450016| FHEEFSLEBETSM3/32%x56 L=6 | Screw SM3/32x56 L=6 0 0 1
31 |[101010055| F&LE5Et2ER Chain wire bent needle holder 0 0 1
32 [101010056| ERE®10xD16x15 sleeve ®10xP16x15 0 0 1
33 101010057 | FEELE5EHHANG The chain bends the needle crank 0 0 1
34 |101010058| EF®10xD15x15 sleeve ®10xP15%15 0 0 1
35 208194 | $EZTEHEF The chain line bends the connecting rod 0 0 1
36 | 101010059 54254 The chain bends the needle shaft 0 0 1
37 |404440005| A75AEZE1EETSM11/64%x40 L=5 | Screw SM11/64x40 L=5 0 0 1
38 |101010060| &L IXENEE Chain wire bent needle drive seat 0 0 1
39 |404470005| /~AsLifiaExisi2sTSM11/64x40 L=11.5| Screw SM11/64x40 L=11.5 0 0 1
40 [101010061| SEEsBR£E spring 0 0 1
41 101010062 T BHR sliding block 0 0 1
42 101010063 3XzNHAIA Drive the crank 0 0 1
43 404470004 | 7NALFHEtE5TSM11/64%40 L=5.5| Screw SM11/64x40 L=5.5 0 0 2
44 404210004 | FHEED10.2xP16x1.5 Washer 0 0 1
45 4510 A7 AEELIRETM6 L=16 Screw M6 L=16 2 2 2
46 (101020064 | EEEHEHTE Upper bent needle slide bar assembly 1 1 1
47 - T EEBTIBREE Upper bent needle slide bar slide block seat 1 1 1
48 - T BB IRER Upper bent needle slide bar slide block cover plate 1 1 1
49 - FHERHELIZETSM1/8x44 L=6 | Screw sM1/8x44 L=6 1 1 1
50 - FEEBRBR Upper bend needle slide bar slider 1 1 1
51 - FFiEE T SLZETSM1/8x44 L=6 Screw SM1/8x44 L=6 1 1 1
52 - IR A Oil cotton 1 1 1
53 - FEEET Up bent needle slide bar 1 1 1
54 - BT EIRE Pin 1 1 1
55 - L EEETTHIR crank 1 1 1
56 - AN AR EEIREIMS L=3 Screw M3 L=3 1 1 1
57 - SEiES The oil line 1 1 1
58 |101010083| &£t Shaft 0 0 1




[ Z5hi% R ER4> /Differential feed mechanism

Rt

Parts for Five-thread




[ EZ50iE % ER4Y /Differential feed mechanism

FS| 84S i #&8 (Number) | &3
No. | Part No. %W Descrlptlon Threit%read Fou%ead Fivei—itl%ead Remark
1 | 404470004 75FESLFFEIEETSM11/64 %40 L=5.5/Screw SM11/64x40 L=5.5 1 1 1
2 1101010065 HEIP10xD16x8 check ring ®10x®16x8 1 1 1
3 1109010610| EFAP10xP15x27 sleeve ®10xD15x27 0 0 1
4 101010066 | 1&4H horizontal axis 0 0 1
5 101020067 | 1&4mAHHEZE Horizontal shaft crank assembly 0 0 1
6 - 7NFIREFSM7/32x32 Nut SM7/32x32 0 0 1
7 - B D6.5xP13%x1.5 Washer 0 0 1
8 - TEHAAR The horizontal axis of crank 0 0 1
9 - T AR Crank pin for horizontal shaft 0 0 1
10 |404430016| N7SAEIFLIEETSM15/64%x28 L=15(Screw SM15/64x28 L=15 1 1 1
11 |101010068| ERIO10xD16x12 sleeve ®10xP16x12 0 0 1
12 | 404130005 | #RERZED10*H3.5 oil seal ®10*H3.5 0 0 1
13 | 101020069 | 1&imizErT4E Horizontal connecting rod assembly 1 1 1
14 - FHEkIRETSM3/32x56 L=4 Screw sM3/32x56 L=4 2 2 2
15 - RS bearing retainer 1 1 1
16 - TEAIERT The horizontal axis connecting rod 1 1 1
17 - IRETHAP18xD22x7.7 needle bearing ®18x®22x7.7 1 1 1
18 - R %S Crank connecting rod CAM 1 1 1
19 | 40444000 | N7<AEZEEETSM11/64%x40 L=5 |Screw SM11/64x40 L=5 2 2 2
20 | 101010070 | iXfRrhEekEE Feed CAM seat 1 1 1
21 101010071 |iX7nE4 Feed components 1 1 1
22 - 12ETSM9/64 x40 Screw SM9/64x40 1 1 1
23 - SRR B EEE pressure spring 2 2 2
24 - SHEEET R Ratchet for stitch adjustment 1 1 1
25 - IR IB R Stitch adjustment slider 1 1 1
26 - FHIEEE Stitch CAM 1 1 1
27 - EmIET Connection 1 1 1
28 - REHRA®22xD26x10.7 needle bearing ®22x®26x10.7 1 1 1
29 - EfmE Feed CAM 1 1 1
30 - A7 ABMIEEEIREIM3 L=5 Screw M3 L=5 2 2 2
31 - SHER spring plate 1 1 1
32 2193 75SLEEETSM11/64%x40 L=8 Screw SM11/64x40 L=8 2 2 2
33 |101010072| §HiRIETSHR Stitch adjustment block 1 1 1
34 107011102 SHEEVE spring 1 1 1
35 |404110003| OZ!E6x1.8 0ring 6x1.8 1 1 1
36 |140010010| £HiEETH Pin 1 1 1
37 |101010073| EEFH Differential link piece 1 1 1
38 404410004 | f74#84TD=7.5 h=3 SM11/64x40 L=3.5|Shoulder screw D=7.5 h=35M11/64x40 L=3.5 1 1 1
39 |[101010074| Z&hEhiR Differential crank 1 1 1
40 101010075 VET5185T Screw 1 1 1
41 |101010076| EFEP10xP15%19 sleeve ®10xP15x19 1 1 1
42 404120001 | BRESIEO®10xD15%3 oil seal 1 1 1
43 |101010077| ZshHRkiH Differential crank shaft 1 1 1
44 404210012 SFHEEP8.1xD24.6%x2.5 Washer 1 1 1
45 [101010078| E=ATIRF wrench 1 1 1
46 |404210010| SFHEFD49IxD11x1.9 Washer 1 1 1
47 7084 | FNFBSLTHIEIRETMA L=8 Screw M4 L=8 2 2 2
48 101010079 | ATIREHRET Screw 1 1 1
49 |101010080| HTI2E} Nut 1 1 1
50 5084 FrHERFFESLIEETSM11/64 x40 L=5.5|Screw SM11/64x40 L=5.5 1 1 1
51 201185 | FHED04.6xD9.8x0.8 Washer 1 1 1
52 | 210171 |FRAMER Nut 1 1 1
53 |101010081 | $HEEETIERIR indicator plate 1 1 1
54 |101010082| ATHRET K& spring 1 1 1
55 404210006 SFEED3.4xD7x0.8 Washer 1 1 1
56 |404450017| |FFEEELIEETSM3/32%56 L=3.5 [Screw SM3/32x56 L=3.5 1 1 1

Ul
~




84 F %7 &4y /Feed dog mechanism




8I4F 1% &4y /Feed dog mechanism

FS| ~Ets . #& (Number) |43
No. | Part No. gw Descrlptlon Thre?—ffread Fouﬁ%read Fivei-EtP%ead Remark
1 101010084 |EHBED12xP20x10 check ring ®12x®20x10 1 1 1
2 404470004 | 75ELTFEEETSM11/64x40 L=5.5 |Screw SM11/64x40 L=5.5 2 2 2
3 1101010041 | EFEP12xD17x24 sleeve D12xP17x24 1 1 1
4 |404430016| H7~ABEFLIREISM15/64%28 L=15|Screw SM15/64x28 L=15 3 3 3
5 |101020086 |iX%aiET5 BRLE4 Feed regulating crank assembly 1 1 1
6 - ERFEHR O Connecting rod eccentric shaft 1 1 1
7 - =R IERRFR Feed adjusting crank 1 1 1
8 - EHBD6.3xP13x2 Washer 1 1 1
9 - NEIBRISM7/32x32 Nut SM7/32x32 1 1 1
10 |101020087 | ENF AT HIA Differential tooth adjusting crank 1 1 1
11 - FHEREELEEISM1/8x44 L=8  |Screw SM1/8x44 L=8 > > >
12 - AR B HREER Crank sTider cover plate 1 1 1
13 - HIfRIEIR crank block 1 1 1
14 - +EESLIBETSM1/8x44 L=4  |Screw SM1/8x44 L=4 1 1 1
15 - ENFRET R Differential tooth adjusting crank 1 1 1
16 |101010088 |[IXFRHAIE Feed the crank 1 1 1
17 |101010089 |i=%n4 Feed shaft 1 1 1
18 101010090 | ERFP12xD18%x15 sleeve ®12xP18x15 1 1 1
19 [404210008|FHEP4.5xD16.5%1.5 Washer 1 1 1
20 |404450008| FFEEIHELEEETSM11/64x40 L=8 (Screw SM11/64x40 L=8 1 1 1
21 (101010091 | i@ mMHHE S1ider eccentric shaft sleeve 1 1 1
22 4538 |7 AMinEEEREIM4 L=6 Screw M4 L=6 1 1 1
23 | 404440005 R7~AEEREISM11/64%x40 L=5 [Screw Screw M4 L=6 1 1 1
24 (101010092 | X FLRETE Feed rack connecting rod sleeve 1 1 1
25 | 101010093 | X FERIET Feed rod 1 1 1
26 |404210010|FEREP4.9xD11x1.9 Washer 2 2 2
27 |404470006|75E3LIRETSM11/64%x40 L=12 Screw SM11/64x40 L=12 1 1 1
28 - XL Feed dog 1 1 1
29 - ENFLR Differential braces 1 1 1
30 |140010011 | ENFZRETFE Differential frame connecting rod sleeve 1 1 1
31 (101010101 | ZEchFEREM Differential frame connecting rod 1 1 1
32 |140010024|75AKIRETSM11/64%40 L=22 Screw SM11/64x40 L=22 1 1 1
33 (101010094 | iB8H{m /%M slider eccentric shaft 1 1 1
34 |101010095|iXFmEHk Feed the slider 1 1 1
35 |140010009| 36781k Carry the tooth sliders 1 1 1
36 404210013 |FEEP3.4xP15%1.9 Washer 1 1 1
37 |404460002 | FF&TLIRETSM1/8x44 L=5.5 Screw SM1/8x44 L=5.5 1 1 1
38 |101010096| FZREH, Braces guide 1 1 1
39 |404450010| FFE&EEHELIEETSM11/64x40 L=8 |Screw SM1/8x44 L=5.5 2 2 2
40 |140010013| %3528 Seal guide 1 1 1
41 |404450009| FHEEFSLIRETSM1/8x44 L=4 Screw SM1/8x44 L=4 1 1 1
42 101010097 |iEEIHES Activities of oil seal 2 2 2
43 404450011 | FHEREIELIZETSMI/64 x40 L=7.5 |Screw SM9/64x40 L=7.5 1 1 1
44 | 404490004 | FHERFLIRETSMO/64x40 L=8  |Screw SM9/64x40 L=8 1 1 1
45 - ERIFHE Feeding tooth set 1 1 1
46 - Fixis Main feed dog 1 1 1
47 - L5313 Sy Auxiliary 1 1 1
48 - =N Differentrial feed dog 1 1 1
49 - FHEREIESLIRETM3 L=6 Screw M3 L=6 1 1 1
50 |404690001|UBY-KE7 E-ring 7 1 1 1
51
52
53
54
55
56
57




O 18 IE BI R 1875 284> /Presser foot and Knife drive mechanism

52N
Parts for ED

Fa)




O j8IE B R 1875 284> /Presser foot and Knife drive mechanism

FS| ~eltS . Descriotion #E&E (Number) | &t
No. | Part No. %ﬂ-' p Threg-ffread Fou%read Fivg-itf\%ead Remark
1 1109011001 | EFP10xP15%21.5 sleeve ®10x®15%x21.5 1 1 1
2 | 240235-92 |#iEP10x10 Washer 1 1 1
3 4547 A7 EBMinZEtEETM6x0.75 L=5|Screw M6x0.75 L=5 1 1 1
4 109011014 ERFDP10xD15%x22 sleeve ®10xP15%x22 1 1 1
5 404120001 |[ERFZEHBO10xD15%3 oil seal 1 1 1
6 273003 | EJJZE Upper knife lever 1 1 1
7 273006 | EJIE Pin 1 1 1
8 7174 |7"FALFFEREIMS L=10 Screw M5 L=10 1 1 1
9 273012 [ PAFER Lower knife clamp 1 1 1
10 - TR Upper blade 1 1 1
1 - BES Lower knife holder 1 1 0
12 - TJJZE Lower knife holder 0 0 1
13 | 240324 | FNJJZEEE spring 1 1 1
14 401020024tk dam-board 1 1 1
15 7084  |7"ASLITREIZEIMA L=8 Screw M4 L=8 1 1 1
16 | 20812033 [T adjusting plate 1 1 1
17 7019A |TFEFEELZEEIM4 [=8 Screw M4 L=8 5 5 5
18 7020A | T=REFREESLEEIMAL=T0 Screw M4 L=10 1 1 1
19 [179712-05[ EJJZE up knife rest 1 1 0
20 |179713-05| EJIZR up knife rest 0 0 1
21 - kR up blade 1 1 1
22 202588 |FHEDP3.5xP7x1 Washer 1 1 1
23 7013 FFEREFFLIEETM3.5 L=7.5 Screw M35 L=7.5 1 1 1
24 | 7019A |TFEFERELEEIMA =8 Screw M4 [=8 1 1 1
25 140010017 FOZESHMR Lower tool rest guide plate 1 1 1
26 | 274009 |REMATIFIRMMNR Foot lever limit plate 1 1 1
27 7175 FHERFESLIRETMS L=24 Screw M5 L=24 1 1 1
28 4805 INAIRRIMS5 Nut M5 1 1 1
29 |404430001| A7 BEAELIEETMG L=12 Screw M6 L=12 2 2 2
30 |401020010| B4EEEHIERRI BB ETectromagnet assembly 1 1 1
31 [109012136| EHHFGHE Pressure rod tubing preventer 1 1 1
32 [120010007 | BAEE Pressure regulating spring 1 1 1
33 [109012137|[EHIFFE Presser foot pole set 1 1 1
34 [120010006| &+ pressure lever 1 1 1
35 (109010155 A7 BEAESLIRETMS L=22 Screw M5 L=22 2 2 2
36 |302041321|BERSEL Lift the foot cylinder 1 1 1
37 [401020039|faERISEIEERE Lift foot cylinder holder 1 1 1
38 [109011124| S5 ERL(M5HEG) Pneumatic elbow 2 2 2
39 (109011123 [aERISEIZEFRER Plastic block 1 1 1
40 | 274003-92 [FBER/IMITARAISE] Limit ring 1 1 1
41 4534 |ANEEFLEETM6x0.75 L=14 |Screw M6x0.75 L=14 1 1 1
42 | 274004 |1RJEHEVINTA Little leverage 1 1 1
43 | 274005 [FRERVMINEAE Small lever reset spring 1 1 1
44 | 274002 |/EHIEHRIRGHE Crank shaft sleeve 1 1 1
45 4543 | N7AMinEEREIMA L=4 Screw M4 L=4 2 2 2
46 | 274006 |REBFIFHIES Lift foot Tever pull hook 1 1 1
A7 | 274007 |{RIEBFIH Raise the foot lever 1 1 1 |BEEEES)
48 | 109011152 | 35ERMTH Raise the foot lever 1 1 R
49 7060 |#f7#8EID13 H19 M10 L=8.5 Shoulder Screw D13 H19 M10 L=85] 1 1 1
50 | 274008 |{REMMTIHENE Sma11 Tever reset spring 1 1 1
51 | 274000-B |EHIEEALE Foot arm assembly 1 1 1
52 109011133 |AT&E Adjust the stud 1 1 1
53 [109011134|AFEIRE The regulating nut 1 1 1
54 |109012135|AFIREBHE Pressure regulating nut bush 1 1 1
55 |601010002| 04 11.5%1 0ring 11.5x1 4 4 4
56 7013 FHEEELIRETM3.5 L=7.5 Screw M3.5 L=7.5 1 1 1
57 - JEHD Presser foot components 1 1 1
58 7171 | ERMRFIEET Press the foot wrench screw 1 1 1
59 | 274017 |EERFERE Spring 1 1 1
60 |120011142|EfMiREF Presser foot wrench 1 1 1
61 7082 | FFEERESLEEIMA =7 Screw M4 [=7 2 2 2
62 [120011144| I EH3RFEE Presser foot wrench bracket 1 1 1




1044382845 /Lubr i cation mechanism




10 1438284y /Lubr i cation mechanism

= = = = R
: : Three-thread|Four-thread |Five-thread

1 7020A | TFEFFERSLIZETMA L=10 Screw M4 L=10 3 3 3
2 107011508/ JIEiHEsE= Oil filter cover 1 1 1
3 |107011509| ISHESEEER Qil filter cover gasket 1 1 1
4 |107011506| JEHES Qil filter 1 1 1
5 210200 | FEHESIHE Oil filter nozzle 1 1 1
6 | 1L6005091 | SHFHIEITHE Needle crank through tubing 1 1 1
7 202175 | iHZk The oil line 1 1 1
8 747-007 | EfFEP3%16 Pin ®3x16 1 1 1
9 | 2745390 | H#R Qil pointer 1 1 1
10 |140010025| BEHE Fuel injection pipe 1 1 1
11 274586 | HERESLIZET Tubing joint screw 1 1 1
12 700-020 | BAiHE®6.2xD10.5%0.7 Oil pad ®6.2x®10.5x0.7 4 4 4
13 404900001 HEPD5xD7 pipeline ®5x®7 > > >
14 |107011532| ;R oil pump 1 1 1
15 7025A | TFREFHERSLIRETMA L=20 Screw M4 L=20 1 1 1
16 |404110003| OFE!BE6x1.8 (11-3) 0ring 6x1.8 1 1 1
17 200152 | iI5HHRETSM1/4x40 L=15 Tubing joint screw SM1/4x40 L=15 2 2 2
18 | 107010002 EEREL oil pipe joint 1 1 1
19 08-10 I5HIRETSM1/4%x40 L=30 Tubing joint screw SM1/4x40 L=30 1 1 1
20 | 200136 | BmEREesL Single-head tubing joint 4 4 4
21 202199 | HEX Tubing clamps 5 5 5
22 404900001 | HEP5x D7 pipeline ®5x®7 1 1 1
23 | 109011240/ BIKZED8.5 rubber plug ®8.5 1 1 1
24 109011209 EHED3x D5 pipeline ®3x®5 1 1 1
25 274501 | HEZHE Seal ring 1 1 1
26 | 274500 |;mE oil tank 1 1 1
27 | 240338 | FEEP5.5xP, 14.2x1.9 Washer 4 4 4
28 |404430005| N7~AEHFSLAZETMS L=18 Screw M5 L=18 4 4 4
29 5138B EiHEETSM3/8x28 L=13 Screw SM3/8-28 L=13 1 1 1
30 | 202287 | BBEHEETZEIBRDI5xD16.5%2.6 | Seal 1 1 1
31 2193 INASLIEETSM11/64%x40 L=8 Screw SM11/64x40 L=8 1 1 1
32 |109011238| BLEREMR Magnet platen 1 1 1
33 | 700-015 | Wik Magnet 1 1 1
34

35

36

37

38

39
40
41
42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57




11 MiEEER 4y /Accessorie part mechanism




11 MiEEER 4> /Accessorie part mechanism

FS| ~ats . & (Number) |43
No. | Part No. gw Descrlptlon Threifhread Fouﬁ%read Fivei-Eﬂ%ead Remark

1 402020005 |;H5E oil pot 1 1 1

2 402020010 |FEHEE oil pot 1 1 1

3 402020115 |iws+ Funnel 1 1 1

4 402020104 |54 Threading hook 0 0 1

5 |402020080|6-75xF 6-7 The wrench 1 1 1

6 |402020008|8S#xF 8 The wrench 1 1 1

7 |402020076| W7 MAIRF(1.5mm) 1.5mm Allen wrench 1 1 1

8 |402020071|%%s% chain 1 1 1 EEIX
9 [402020090|#15t-DCX27/11& Needle-DCX27/11#(3) 1 1 0

10 |402020089|#5t-DCX27/145 Need1e-DCx27/14#(3) 0 0 1 TE
11 502020011 |#EF-DCX27/18% Need1le-Do7/18#(3) 0 0 1 B
12 |401070002| HitF pull rod 1 1 1

13 401030025 | fiE=s speed controller 1 1 1

14 402020067 |—=F18227](/)\) The screwdriver (small) 1 1 1

15 |402020066| —=12227](h) The screwdriver (middle) 1 1 1

16 |402020065| —F48££7](X) The screwdriver (big) 1 1 1

17 |402020064|BF Tweezers 1 1 1

18 |402020018|£k58 Thread stand 1 0 0

19 |402020019|£2Z8 Thread stand 0 1 0

20 |402020020| 228 Thread stand 0 0 1

21 [107011506|i&HeS oil filter 1 1 1

22 4554 | R7NAMIREEIREIMS L=3 Screw M3 L=3 3 3 3

23 [109011323| KtRETGB 951 3.5%25 Wood screw GB 9513.5x25 6 6 6

24 402020085 | BEEHILE Dustproof cover 1 1 1

25 - IR power line 1 1 1

26 |402020116|2-6mmp7 fEikFE 2-6mm Allen wrench 1 1 1

27 - 2mmANEIRFE 2mm Allen wrench 1 1 1

28 - 2.5mmy7NEIRF 2.5mm Allen wrench 1 1 1

29 - 3mmENEIRF 3mm Allen wrench 1 1 1

30 - AmmASEIRF 4mm Allen wrench 1 1 1

31 - SmmPEiRFE 5mm Allen wrench 1 1 1

32 - emmE7 S FEIRF 6mm Allen wrench 1 1 1

33 |502070001| F/1& Underneath blade 1 1 1

34 |109011334|HekHE Discharge tank 1 1 1

35 - HeRHE L3R Feed disk top 1 1 1

36 - HERIETER Feed disk bottom 1 1 1

37 - RERETGB 951 4x19 Wood screw GB 951 4x19 6 6 6

38 276001 |1E& Tray 1 1 1

39 109011339 |1E&HER Tray crash pad 4 4 4
40 206336 |&IRIRE Nut 4 4 4
41 404210003 |FHEP8.5xD24x1.5 Washer ®8.5x®24x1.5 8 8 8

42 | 205764 |1EERLEGRE Rubber blanket 4 4 4

43 4512 | B1RIRET Screw 4 4 4

44 140010032 | E4F AR ERRAS Parts manual and instruction manual 1 1 1

45 109010023 | BBz A Electronic control manual 1 1 1 =L
46 | 140010033 | EB#z5tER+ Electronic control manual 1 1 1 |BpEs
47

48

49

50

51

52

53

54

55

56

vl
~




81//¢X>a| 620./.2 |900//2|800./2|svo0L0L0L{L00LL2 G6LdA 0100L0209 0L00L0LOL ¢S00L0LOL | 61¥00LOLOL | Z100LOLOL L8LdA €500L060L | 2¢SO00LO6OL |99-S-
L//eXDa| 62022 |900.22/800./2|srooLoL0L|/00LL2 600€.¢ 1000,0209 S000L020S ¢S00LoLoL | 600LOLOL | Z¥OOLOLOL ¢8LdA LvLldA 1S00L060L |SS-S-
olne
1L/LeXDA | £20L.22 |900.22|800L.2|srooLoL0L/00LL2 600€L¢ 1000£020S S000L020S ¢S00L0LoL | 6¥00LOLOL | Z¥00LOLOL ¢8ldA 9000L0¥0L | 0S00L060L |SE-S-| AInd
EET
LL/L2XDa [26-2eoLLe| - G00.L/.¢|svo0L0LOL - 800€/¢ 1000£020S S000.020S - 6¥00L0L0OL | Z¥00LOLOL | 2¥00L0601 | L¥O0LO60L | OF00LO060L |92-V-
LL//2XD>a | S00-008 - G00//¢|svo0L0LOL| - 800€/.¢ 100040205 S000.020S - 6¥00L0LOL | L¥0OLOLOL | 2€E00LO60L | LYOOLO60OL | OE00LO6OL |170-€-
81//2X>Aa | 620..2 |900..2|800..2|sr00L0L0L{L00LLE S6LdA 0100L0209 0L00L0LOL ¢sooLoLoL | 600LOLOL | Z¥OOLOLOL L8LdA €500L060L | 2S00LO60L |9S-S-
1L/.2XDA | 620L.2 |900.22/800L.2|srooLoL0L/00LL2 600€L¢ 1000£020S S000L020S ¢S00L0LoL | 6¥00LOLOL | Z¥00LOLOL ¢8ldA lLdA LS00L0601 |SS-S- aALIp
Jall
1/1.2X2a| 120..¢2 |900//22|800..2(svooL0L0L,00LLC 600€.¢ 1000£020S S000.020S ¢S00L0LoL | 6700LOLOL | Z¥00LOLOL ¢8ldA 9000L0¥0L | 050010601 |SE-S- u\n_Cn.u_o
LL//eXDa |26-2eoLLe| - G00//¢|svooL0L0L - 800€/.¢ 1000402095 S000.020S - 6¥00L0LOL | Z¥00LOLOL qclllc 170010601 | OF#00LO60L |92-V- KiEws
LL/22X2Aa | S00-008 - Q00./.Z|sro0L0L0L - 800€/¢ 1000£020S S000L020S - 6¥00L0L0OL | Z¥00LOLOL | 00€CLOC | L¥00LO60L | OEOOLO6OL |10-€-
dv3Y [ INOYd | ¥Vv3IY | LNOu4d
¥IQIOH | MIQIOH) "™ | yg | Ty | | WITIOM Ny wamon| 34Ny waddn | 34001 | W3dOOT 1 MAOOT |- 1004 50q q33y l3uvid 13N edfy
371d33IN | 37Ad33IN qavND J4IN) HIMO1T HDOLILS NIVHD| d3IMO1 diddn 43SS3ud
(QuVND 31G3IN YOO TN (YN T » a7 g Al
B2l3 Bl | naN ﬁ“_mm NIVHD N EAVSR 15&%5 & &I
i , y I
o % 4 s & I =
/ 20N % § ) 2 2K

1SI7S1¥Vd 3I9NVD ELEEEFNY




